XERRIICCDFHAEZ R &5

ICIRD+2ICEBEL T EE L,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

MFR rea@yset

'@

X T+ AERARE

I\
4"

red 4WD Monster Truck MAINTENANCE MANUAL

-

OFFISIETITBICHBLTHD £T, AT F VAP =Y DIHADIRIC

SEICLTLIEE VN, XUTF VAP TORENGAIE. BELKS
DERFEES U < [FE 1 —HREL TEEVWEDE I L,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modele. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

\

~N
@1 TFYAPN—Y T B, ERAPBBEE ERNES
[CKZMIFTLEE WL,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chassis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

IKCyOSHD

HE FINEST RADIO CONTROL MODELS

31183T-MMO1




filc Z 3 % %% / REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

EAT S TEOBIRWCIE. +ER L TS0,
CAUTION: Handle tools carefully!
WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!

B I LREEA
Rubber Cement
Gummi-Kleber

HIZTICHERTE
Tools required

al {uazer cenent E

Die notwendigen Werkzeuge Colle a pneus N . .
Les outils util":i’sés & c(,.adepcomam 7= IMPORTANT: Maniez les outils avec prudence!
. . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias SO ]
WS IARYF W=y/{— W+ RS/ (R, /) W—RZA/\— (0N
Needle Nose Pliers ﬁ Wire Cutters Phillips Screwdriver (Medium, Short) Screwdriver (Short)
Flachzange —= 7 <] Seitenschneider Kreuzschlitzschraubendreher (Mittleres, Kurz) Schraubendreher (kurz)

Pinces plates
Alicates de punta fina

Pince coupante
Alicate cortacables

Tournevis cruciforme (Moyenne, Courte)
Destornilladores Phillips (Media, Corto)

R I E—))

Tournevis (Court)
Destornillador (Corto)

)

4 2\
FYMA->TWBHIE
TOOLS INCLUDED B+ RS/ (K) BE——LF—
GELIEFERTE WERKZEUGE Phillips Screwdriver (Long) Tape
OUTILS FOURNIS Kreuzschlitzschraubendreher (Lang) Klebeband
HERRAMIENTAS INCLUIDAS BHYY—FAT Tournevis cruciforme (Longue) Adhésif
. i illi int; hesiv;
W< LY F (1.5mm, 2mm, 2.5mm, Smm) Sharp Hobby Knife Destornilladores Phillips (Largo) Cinta adhesiva
Scharfes Bastelmesser
Hex Wrench (1.5mm, 2mm, 2.5mm, 5mm) Cutter @:@ WiETRY
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 5mm) Cuchilla de Hobby File
Clé allen (1.5mm, 2mm, 2.5mm, 5mm) | ES) Feile
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm) ﬂm Awl Lime
Spitzahle Punzén
e E—
1.5mm Punzén
2mm : ¢ ExYOv A .
, : Pio@vosan) :
2.5mm B « ¢ Screw Cement .
[ : ¢ ¢ Schraubensicherung e
5mm | H . * 2 Freinfilet .
c SPHAT7ITYIYU—X— <|:|D % Fiatomilos No.96178 :
B=L VT (%) ] : SP KNIFE EDGE REAMER . .
Cross Wrench ¢ REIBAHLE No.36219 o .
Kreuzschlissel . ALESO'RSPEC'AL : ®eecccc0000000000000000000000000000°
Clé en croix (I D : HERRAMIENTA TALADRO CARROCERIA R A A AR L LA L L LI
Llave de cruz H ¢ ¢ KYOSHO ARy v LT )L— .
¢ TAMINRET, BE1 ~15mmORBHHNTEZIETT, « ¢ KYOSHO Special Glue .
- ¢ No need to pre-drill! Drills neat 1 ~ 15mm holes directly! M .
Q7SI LYFELTHEATERT, e UnerlaBlich, nutzlich! Diese Ahle bohrt lhnen 1 ~ 15mm e o BEEEEA .
Can be Used as plug wrench. . Locher, einfach und sauber! : « Instant Glue .
Krezenschluessel . + Unmust! Permet de faire des trous de 1 ~ 15mm ¢+ Sekundenkleber No.96154 :
Eeugé UE:'-Sécomme cé é”boug'de' buii +  sans effort! Idéal pour les carrosseries. E + Colle cyanoactylate E
L uede utilizarse como llave de bujias ) :. Perfora agujeros desde 1 a 15mm. : :. Pegamento instantaneo .

I TEIOER (1) / BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M CORICTROZ EISEELTLES WL,

O OBMEER Hh, MEEERT Correct

ZDHAE i, 1 %, Richti

o LOMER S, Vo i OBon g
XE—E, REABNE LS. BELRDOR ﬂmmmmm
iGN Wit I — P — ) F TR LS W, /4 Correcto

O\ EEBREAOT LY A XEMEXBNESICT B, /7 ‘

EBZICUTERURHSETLT 5.

O@TPER =D B EEld - - - Wrong
BHZHHEC THRRAEESNBETHOT N\ Falsch
<REEW, \ o > Mauvais
EREU, BRnERT 2 THOBECANEN Mal
BRDES,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’'s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to over-tighten TP screws or you may strip the plastic
thread in the part!

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
lhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Ihrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a l'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquirié.

Pemar Model S.A. no admitira reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I CHIDER

(2) / BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

SMEAED R

How to read the instruction manual:

CDIEETHIT2EB LZDEF,
DI SO AR, BRI, FEAK.
Ry NHOERIE. ERBEEBRVTEF—
No. B SNTWET, ART /=Y %E
BATIREIEF—No.ESBLTLIZE W,
ERBEERNTIEZLL DY —IDMERINT
WET, Y—7ITER L THEIITZED
TLIEEW, Y=V DA, &=V
DRICHDET,

! Indicates the number of the assembly step
and the part(s) that are to be assembled.

B: Details Key Number, Actual Size drawings
and the Quantity of parts Used.

: All parts, except screws, are identified by key
Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several
symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

owp

: Die Nummer der Baustufe sowie das zu bau-
ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in
OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer
Bestellnummer her. Am Ende der Bauanlei-
tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene
Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

So funktioniert die Bauanleitung:
Comment lire les instruction:
Como leer el manual de instrucciones:

(

( Exemple Beispiel

ZtEABI  Example )

Ejemplo )

70y kY ANRY Y 3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantero X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenks!
Vis a fusée
King Pin

=)

: Numéro de la plage de montage et le nom de

la piece a assembler.

: Numéro de référence de la piéce, nom, illust-

ration en grandeur réelle et quantité utilisée.

: Toutes les pieces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numeéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

A

B:

C:

: Indica el nimero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.
Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,
mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.
: Este manual de instrucciones utiliza diversos
simbolos.
Téngalos en cuenta durante el montaje.

SEAZEICEDbNTVWEY—7

ERUTHEIITS.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BEEERITEET 5,

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JTLREBRITESET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TR %EED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

xyOvIHERZ,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Symbols used throughout the instruction manual, comprise:

N o= N P4 BN

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

EEARU &S ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

RAZENY NT B,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez 'excés.

Corte el sobrante.

[Izhvy b33,

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

RIE®,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

pilll:- YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

A#Y5ESICHILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

(0]
K

[©) ESOIEICHEIT 3.
:@ Assemble in the specified order.
©) In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefaladas.

X

R E.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

=

8mmON%EH T3 () -

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

= I8




77 % / Differential / Gear Differential ZAY bk UV
1 ipe s . . . For front and rear
Différentiel / Diferencial X vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

=<

% VZW020-01
(VDAL I EANSBRICIFRIEEAN) 2 6x10mm
(Purchase separately when using silicon oil)
(Silikondl ist nicht im Lieferumfang enthalten.) \)//\
(A acheter séparément lors de I'utilisation d'huile silicone) N //\/\
Comprar por separado cuando utilice aceite de silicona

2.6x10mm

@®oy > ps @4 x10mm ¥ LA @4 x27mm ¥+ 7k @7F7varvh
O-ring P5 Shim Shaft Differential Shaft
O-Ring P5 Unterlegscheibe Welle Welle Differential

Joint thorique P5 Rondelle de callage Axe 4x27mm Noix de cardan

Junta Térica P5 Arandela Eje 4x27mm Salida diferencial
,,,,,,,,,,,,,,,, 4 \
- |------2
—————————————— 4 o |

@5x12mm ¥ L 2.6 x10mm HZEX
@2 x11mm £~ Shim F/HScrew T 4
Pin Unterlegscheibe SK Schraube
Stift Rondelle de callage Vis F/H 2.6x10mm
Axe 2x11mm Arandela Tornillo 2.6x10mm F/H

Pasador ~ \ \UJ) ) 4 Dlmmmm ,,,,,,,,,,,,,,,,,,,,,, 3
— EERESEE 4

TIREED, 2 2%y MEZTS (),
Apply grease. Assemble as many times as specified.

Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu'indiqué.
Aplicar grasa. Repita las veces sefialadas.




2 F R o X / Gearbox / Getriebegehéuse ( )
Carter de différentiel / Caja de transmision

3x15mm

3x15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

J
[P - 8 3x20mm
3x18mm TPEXR

TP Screw

LK Treibschr

\T/('fr;:r 033’;11%%'?“ 1p @®12x15mm < L\ (/F Thick)

> I (& Thi
[ I - 4 oo (8 Thin)
. Unterlegscheibe =5 £

3x20mm TPEX Rondelle de callage 4 < i

TS Differential

LK Trotbschr Arandela Gear Differential

Différentiel

Vis TP 3x20mm Diferencial

Tornillo 3x20mm TP @5 x 10 x 4mm RF7 Y5

| S - 2 Ball Bearing
Kugellager

N Roulements a billes
@2 x 8mm E;n/ Rodamiento

Stift
Axe2x8mm W\ /)| | T 2
Pasador 5

C ) )
@ 12x18x4mm N7 Y >
@8 x16x5mm NF YT Ball Bearing
Ball Bearing Kugellager
Kugellager Roulements & billes
Roulements a billes Rodamiento
Rodamiento

> REEEZ T, NSy y1%H8T 5,
,,,,,,, 4 Adjust the backlash with the shims.
”””” 2 Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.
Ajuste la holgura con las arandelas.

70> A
For Front
Vorne
<70k > <U¥ > Avant
< Front > < Rear > Delanteros
<Vorne > < Hinten > SR
< Avant > < Arriére > For Rear
< Delantera > < Trasera > Hinten
Arriére
Traseros
T > EE TR, > HE TR,

3x15mm Note the direction.

Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

3x18mm 3x18mm

TURER5, 2 2ty MBEIZTS (B), [ a ERL THII TS,

Apply grease. Assemble as many times as specified. =l Pay close attention here!
Fetten. Sooft wie angegeben zusammenbauen. Vorsicht! Wichtiger Hinweis!
Graissez. Assemblez aussi souvent qu'indiqué. Attention! Avis important!
Aplicar grasa. Repita las veces sefaladas. Preste atencion.




3 B ARY ¥ 3/ Suspension / Aufhdngung
Suspension / Suspension

@11mm R—=JLR Y YU 12—
Ball Screw
Kugelschraube
Rotule
Rétula

ellll\\\\\\\\\l\\\\\\\\l\
8

=

@ 12x18x4mm X7 U2
Ball Bearing
Kugellager
Roulements & billes
Rodamiento

Marked “L”
) L links markiert
@6 x 12 x 4mm N7 U > Marqué “L”
Ball Bearing "L" derecha
Kugellager
Roulements a billes
Rodamiento < E_{E\Uﬁﬁ >
< Right >
777777777777 4 < Rechts >
< Droite >
< Derecho >

@2 x 14mm B> »ROY—7

Pin Marked “R” /1
Stift R links markiert ;!
Axe 2x14mm Marqué “R” /!
Pasador "R" derecha ]
— ]
@®12mm X7 U1 —Fvv 7
Screw Cap
Inbusschraube
Vis BTR
Tornillo allen

AL > F (5mm)
Hex Wrench (5mm)
Sechskantschliissel (5mm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

< IR >

< Left >

< Links >

< Gauche >
< lzquierda >

W

.
/
S
7
N
B
@&

A E]
Inside ..
Innenseite
Intérieur
Interior -

AL YF (2mm)

Hex Wrench (2mm)
Sechskantschllssel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

EAEUC&LSICHEIZITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

o IEEEECESElS i e:=1
l Ensure smooth, non-binding movement when assembling.
Das Teil muB3 sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

LA

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

X2




4 70y kY A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

GAIA
Right
Rechts
Droite

Derecho

( Y
E25 /
QY
Links
E25 EUVY Ea“i‘;hrza

E-ring qu
E-Ring E2.5
Clips 2.5mm

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

GD3x44mm ¥ ¥ Tk
Shaft
Welle
Axe 3x44mm
Eje 3x44mm

[

G)3x59mm AV Y1 —EY
Screw Pin
Schraubachse
Vis 3x59mm
Tornillo Pasador 3x59mm

%EEEU&BLC%EEZ’C%;O TIRERD,

Assemble left and right sides the same way. Apply grease.
Bauen Sie eine linke und eine rechte Seite. Fetten.
Assemblez le cété gauche comme le c6té droit. Graissez.
Realice el montaje de igual forma en ambos lados. Aplicar grasa.




A7 7> | Steering / Lenkung
Direction / Direccion

p
> [ = ICER
' Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

1)
‘ Front
Vorne

Avant
Delantero
N\
3x8mm HZEXR
F/H Screw
SK Schraube

Vis F/H 3x8mm
Tornillo 3x8mm F/H

3x8mm(TP)

3x8mm
\ @)

b

*t
Top
Oben
Haut
Arriba

J

A7 7> | Steering / Lenkung
Direction / Direccion

3x8mm EX

3x10mm TPEX

Screw
LK Schraube
Vis 3x8mm

TP Screw
LK Treibschr
Vis TP 3x10mm

3x8mm TPEX ©)5x8x2.5mm 55— ®)3 x6mm H5— 705.8mm ERR—IL
TP Screw Collar Collar Flange Ball
LK Treibschr Gleitlager Gleitlager Kugel mit Bund
Vis TP 3x8mm Bague Bague Bille épaulée
ornillo 3x8mm TP Casquillo Casquillo Rétula
ffffffffffffffffffff ol ol : @A™
3x10mm

(@

P

o

[a ERUTHEIL TS,

Y P15 Y B & ST T B

=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Das Teil muB3 sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

El Ensure smooth, non-binding movement when assembling.

PR <0y vRERS,

) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




1
7 XA >+ — /Main Chassis / Das Chassis 3x10mm 3x10mm
Chéssis principal / Chasis

3x10mm
3x10mm(F/H)

3x10mm

Ay ks
Front
Vorne
Avant
Delanteros

3x10mm TPEX

TP Screw

LK Treibschr

Vis TP 3x10mm
(i Tornillo 3x10mm TP
\

g g

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 1

XA >+ >— /Main Chassis / Das Chassis
Chaéssis principal / Chasis

3x10mm TPEX

TP Screw

LK Treibschr

Vis TP 3x10mm
(i Tornillo 3x10mm"1I'P
\

3x10mm

3x8mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x8mm

3x10mm TPHZEXR
TP F/H Screw
S.K Treibschraube IOy k~
Vis TP F/H 3x10mm Front

Tornillo 3x10mm TP F/H Vorne
———————————————— 6 Avant

Delanteros

P ESAEC TR
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.




70> ~JX>JX— /Front Bumper / Vordere StoBstange
Pare-choc avant / Parachoques delantero 0 ({2
OXFFUVIIAOY R Eax X

Steering Tie Rod O\
Spurstange #968mm
Biellette de direction approx. 68mm
Varilla de direccién ca. 68mm
environ 68mm @

aprox. 68mm

(633.5x 90mm O K
Rod Anlenkgesténge
Tringle Tirante

(o Y

> [ E ITER,
' Note the direction.
Einbaurichtung beachten.
Notez le sens.

ffffffffff 2 . I
3x16mm H¥SEZ ZFFUVTILOY R Fijarse en el dibujo. (lj
F/H Screw Steering Tie Rod 3x16mm
SK Schraube Spurstange
Vis F/H 3x16mm Biellette de direction
Tornillo 3x16mm F/H Varilla direccion
,,,,,,,,,,,,,, 4

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\ww- —————————————————— 2

3x15mm TPE X
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂa\\\\\\\\\\\\\\\\\\\\\\\\\\\" ————————————— 2

3x16mm

3x18mm TPE X
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂx\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————— 2

3mm F4aOyFy b
Nylon Nut
Kunststoffmutter
Ecrou nylon

®6.8mm R—LTYR
Ball End Kugelpfanne
Chape Rétula

a=g

@96.8mm R—JL .
Ball Kugel 70Yk
Rotule Rétula Front

Vorne
@ O 777777777777777 4 | Avant
Delanteros

#®3mm F—/\—T v ¥ —
Tapered Washer
Konische Distanzscheibe
Rondelles bombées
Arandela cénica

m ,,,,,,,,,,,,,,,,,,,, 4 3x18mm %

3x15mm

ER U THEIZ TS 2 2ty MEIZTS (), [R~E, %EEED&iL:ﬁﬁﬁ’Céo

Pay close attention here! Assemble as many times as specified. True-to-scale diagram. Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez aussi souvent qu'indiqué. lllustration a I'échelle. Assemblez le c6té gauche comme le coté droit.
Preste atencion. Repita las veces sefaladas. Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados.

10




1 O )Y AR 3/ Rear Suspension / Hintere Aufhédngung
Suspension arriére / Suspension Trasera

eUvsrOv R #795mm
Rear Tie Rod approx. 95mm
hintere Spurstange ca. 95mm
Biellette arriere environ 95mm
Tirante trasero aprox. 95mm

A

QAL

P [ E ([CER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.
= T/
Down / unten
Bas / Abajo

Dv&40v R
Rear Tie Rod
hintere Spurstange
Biellette arriere
Tirante trasero

3x15mm(TP)
E2.5

U

Rear

L=
Hinten

Arriére
Traseros

3x15mm(TP)

@ 3mm 7 —/t—7yyv—
Tapered Washer
Konische Distanzscheibe
Rondelles bombées
Arandela cénica

6.8mm K—JLIY R
Ball End  Kugelpfanne
Chape Rétula

Uv&40y R
Rear Tie Rod

hintere Spurstange
Biellette arriere |

Tirante trasero
3x16mm /E

(9 6.8mm K—IL
Ball Kugel E25 EUVY
Rotule Rétula E-ring E-Ring E2.5

@ O 777777 4 Clips 2.5mm  Clip E2.5
o p— )

GD3x44mm Vv 7k 3x15mm TPEZR
Shaft Welle TP Scr_ew
Axe 3x44mm  Eje 3x44mm LK Treibschr
Vis TP 3x15mm
l [I Tornillo 3x15mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ————————————— 2

3x16mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x16mm
Tornillo 3x16mm F/H

60 3x59mm 2V 1—EY
Screw Pin  Schraubachse
Vis 3x59mm  Tornillo Pasador 3x59mm

G935x115mm Ov R
Rod Anlenkgesténge
Tringle Tirante

G
Right
Rechts
Droite

Derecho

QNLNNNN

A

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
Illustration & 'échelle.

Dibujo a tamafio real.

(2 EEU THI TS,
=8 Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

2 2ty MBI TS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

% EARC &S IAI T,
Assemble left and right sides the same way.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

TUR%E3,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

11




XA >+ — /Main Chassis / Das Chassis 3x10mm(F/H) 3x10mm(F/H)

Chéssis principal / Chasis
ggwwmm(ﬁm

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

[ - 4

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube IR
Vis TP F/H 3x10mm Rear

Tornillo 3x10mm TP F/H|  Hinten
D&mﬁ@ ”””””””””” 8 | Arriere

Traseros

1 2 ') 47/)X>JX— / Rear Bumper / Hintere StoBstange
Pare-choc arriére / Parachoques trasero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\m\\\ww- —————————————————— 7

3x15mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂa\\\\\\\\\\\\\\\\\\\\\\\\\\Wx" ————————————— 3

3x10mm

3x18mm TPE X
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂ«\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————— 2

=0
/Al

/o
Z =i

D

Rear @
Hinten

Arriere

Traseros

3x18mm 3x15mm

3x10mm 3x15mm  3x10mm

12




1 3 7> ¥ — / Sub Chassis / Unterchassis
Renfort de chéassis / Chasis superior

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 4

pARDAN
Front
Vorne

L=
Avant

Delanteros

3x10mm

3x10mm

\
\\| |1 - — o
\
\Z\
A\
\

> [ = ITER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

1 4 X ARy 2 X /Radio Box / RC Box
Boitier radio / Caja de radio

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m —————————————————— 8

2x8mm EX
Screw
RK Schraube
Vis 2x8mm
Tornillo 2x8mm

m\\\\m\\\\\\ ———————————————————— 2

3x10mm <

3x10mm

3x10mm — |

RFT7YVYTREY—R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

VI NFIRBY—R
Gear Shift Servo
Schaltservo

Servo de boite de vitesse
Servo marchas

§\3x10mm

20y MUVBY—MR
Throttle Servo
Gasservo

Servo de gaz

Servo de Gas

AAYF
Switch
Schalter
Interrupteur
Interruptor

» ON/OFFDHEE %
BHETHITS,
Align switch to ON/OFF

and assemble.

ON/OFF et le fixer.
Alinear interruptor con
ON/OFF e instalar.

=W ;33 U CTHHII TSP, / Pay close attention here! /

=8l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

Vor dem Zusammenbau den

(1 .
z w Schalter aus und ein schalten.
o) % oO Positionner l'interrupteur




1 5 X ARy 2 X/ Radio Box / RC Box
Boitier radio / Caja de radio

3x10mm TPEX
TP Screw

LK Treibschr
Vis TP 3x10mm

3x10mm

Ny T —
Battery
Akku
Accu
Bateria

BithRy o 2
Battery Box
Batteriehalter
Boitier a piles
Portapilas

T —T7TEEY .
Fix with tape.
Zellen mit Tape sichern.
Sécuriser avec de l'adhésif.
Fijar con cinta adhesiva.

14




1 6 X 717Ky ¥ X / Radio Box / RC Box
Boitier radio / Caja de radio

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂmmmm —————————————————— 2

e N
VIRNFyIH—R
Gear Shift Servo — ¢
Schaltservo R —

Servo de boite de vitesse
Servo marchas

T

20y ML —iR
Throttle Servo

Steering Servo Switch Connecter (Black)
Lenkservo Steckvorrichtung (Schwarz)
Servo de direction Connecteur d'inter (Noir)
Servo de direccion Conector interruptor (Negro)

P #—IRI— R EZEEAERT 5.
Connect the servo cords to your receiver.
Servos am Empfaenger anschlieflen.
Connecter le le servo au récepteur.
Conecte los cables en el receptor.

TEOFIETEYT 1> T7T %,
Follow the steps in order below to complete setting adjustments.

Fuhren Sie folgende Schritte durch, um den Einstellungsvorgang zu beenden.

Suivre les étapes de réglages dans l'ordre enoncé.
Siga los pasos en el orden indicado para completar los ajustes.

(D) ER-SBEROIBICZ A v FEAN D,
Switch transmitter power on, then the receiver.
Sender, danach Empfanger einschalten.
Mettre l'interrupteur de I'émetteur sur ON, puis le récepteur.
Conecte le amisora y después el receptor.

@ 277Uy MU L ROy MLRY AERIGEAN, (URHRBE6~—VSR)
Position steering trim and throttle in neutral. (Refer to page 6 of manual)

Lenktrimmung und Gastrimmung auf neutral Position bringen.
(Beziehen Sie sich auf Seite 6 dieser Bauanleitung)

Positionnner les manches et trims de I'émetteur au neutre. (voir page 6)

Situe el trim de direccién y el de gas en posicién neutral. (Ver pag. 6 manual).
@) #ite /RS Yy FEZ 21— RSB, (BURSBAE17TR—ISR)

Position the FWD/REV switch in neutral. (Refer to page 17 of manual)

Schalter fir Vorwérts und Rickwartsgangn auf neutrale Position bringen.

(Beziehen Sie sich auf Seite 17 dieser Bauanleitung)
Positionner l'interrupteur de FWD/REV au neutre (voir page 17)
Situe el interruptor FWD/REV en neutral. (Ver pag. 17 del manual).

@) BEM-ZEBOIEICR T Y FENS,
Switch receiver power off, then the transmitter.
Empféanager, danach Sender ausschalten.
Mettre l'interrupteur du récepteur sur OFF, puis I'émetteur.
Desconecte el receptor y después la emisora.

Gasservo e
Servo de gaz RfEH
Servo de Gas Receiver
Empfénger
AF 7Y TH—R Ay FART I —(B) Reécepteur

Receptor

ﬁ/ 3x10mm

|7 bl N3 1O
Thread antenna cord through.
Antenne durchfuehren.
Passer le fil d'antenne ici.
Pasar el cable de antena

3x10mm

/

FITFINAT
Antenna Pipe
Antennenrohr

Tube d’antenne
Tubo Antena

Vv
Antenna
Antenne
Antenne
Antena

=W ;33 U CHEII TSP, / Pay close attention here! /

=l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

15




1 7 A7 7> ] Steering / Lenkung
Direction / Direccion

#932mm / approx. 32mm /
ca. 32mm / environ 32mm / aprox. 32mm

AR

F @=-1—kr3J
% Vroor:te Neutral
Neutral
G3x50mm Ov R Avant Neutre
Rod Anlenkgestéange Delanteros Neutro . 90°

Tringle Tirante
A

LU

2.6x8mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x8mm

Tornillo 2.6x8mm TP
[ e -~ 1

©)5.8mm EOMR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@ O

@5.8mm R—LTY R
Ball End  Kugelpfanne
Chape Rétula

fffffffffff 2

1 8 JIX\—X 2w 3 /Reverse Mission / Rueckwaertseinheit
Boite de vitesse / Marcha atras

3x10mm Fv¥ v IER @777y hF¥FTA(33T) @77 M7y hF¥FTB(26T) @ T hTA—YU CKENFE)
Cap Screw Output Gear A (33T) Output Gear B (26T) Shift Fork (Inserted)
Inbusschraube Getriebe A (33T) Getriebe B (26T) Schaltgabel (eingesetzt)
Vis Couronne de boite A (33T) Couronne de boite B (26T) Axe de came (l'insérer)
Tornillo allen Corona A (33T) Corona B (26T) Eje (insertado)

Ejmmmy - 1

@5 x10x 4mm RF7 U2
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

®)6x15x0.2mm ¥ A
Shim
Unterlegscheibe
Rondelle de callage
Arandela

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

16




Boite de vitesse / Marc

J)X\—X = v 3 /Reverse Mission / Rueckwaertseinheit

7o N7y KEFA(3E3T)
Output Gear A (33T)

ha atras

2.6x8mm

2.6x18mm

7o K7y ~FVB(26T)
Output Gear B (26T)
Getriebe B (26T)
Couronne de boite B (26T)
Corona B (26T)

Getriebe A (33T)
Couronne de boite A (33T)
Corona A (33T)

»Dhy hDOEEICER,
Note position of flat spot.
Abgeflachten Teil der Welle beachten.
Attention au sens du méplat.
Fijese en la posicion de la parte plana

> [E CER,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

E

»-P31Z25Z(ICHET %,

> TS5RHICEY NERZEET %,

> [E ER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

Firmly tighten the set screws onto
the flat spots.

Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.

Vissez les vis type BTR sur
les méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

3x3mm

j\4x4mm

ALY TRDDAY NDFSHBFTICEET %,

Refer to page 31 and adjust.
Beziehen Sie sich auf Seite 31
und justieren Sie entsprechend.
Se référer a la page 31 et ajuster.
Consulte la p. 31 y ajuste.

Screw onto the flat D-cut section of the main shaft.

Bei Teil 96 Hauptwelle auf den flachen Punkt
festziehen.

Visser sur le méplat de I'axe principal.

Apretar en la zona plana del eje.

2.6x6mm FSEX ©93/32 AZ A RR—=)L ©@)1.5x6mm £ (8)5x20x0.2mm ¥ L ({0) 5x8x2.5mm X # )L
F/H Screw Thrust Ball Pin Shim Metal Bushing
SK Schraube Kugel Stift Unterlegscheibe Lager
Vis F/H 2.6x6mm Bille Axe 1.5x6mm Rondelle de callage Bague Métal 5x8x2.5mm
Tornillo 2.6x6mm F/H Bola Pasador Arandela Casquillo Metalico 5x8x2.5mm
DHIIIHI] ffffffffffffff 3 O e T o 1
,,,,,,,,,,,,,,,, 2
3x38mm Ov/tyhtx  E4 EUYVY @2x1tmmey [~ | 5
Lock Set Screw E-ring Pin
Inbusschraube E-Ring E4 Stift
Vis de réglage Clips 4mm Axe 2x11mm NT s
Tornillo prisionero Clip E4 Pasador 12x18x4mm N V27
m ) ﬁ ; ; Ball Bearing
@5x10x4mm 7YY Kugellager -
Ball Bearing Roulements a billes
4x4mm €Y hEZ 2.6x18mm TPER 2.6x8mm TPER Kugellager Rodamiento
Set Screw TP Screw TP Screw Roulements a billes
Gewindestift LK Treibschr LK Treibschr Rodamiento
Vis BTR 4x4mm Vis TP 2.6x18mm VisTP2.6x8mm . r— it W e 1
Prisionero 4x4mm Tornillo 2.6x18mm TP Tomillo 2.6x8mm TP (//77N\ | | 3
[---eeemeees 2 [jewswame -2 (e 2

7 X%%E%, | Apply grease.
/ Fetten. / Graissez. / Aplicar grasa.

= EE LTI TSR, / Pay close attention here! /
il \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

Il * Ay JE%%E%, | Apply threadlocker (screw cement)
k] Verenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

17




20 JJX\—X 2w 3 /Reverse Mission / Rueckwaertseinheit
Boite de vitesse / Marcha atras

2x8mm

@2x11mm > 2x8mm TPEX

Pin TP Screw

Stift LK Treibschr

Axe 2x11mm Vis TP 2x8mm
Pasador Tornillo 2x8mm TP

1 . 2

3x8mm EX

Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm

JIN\—X = v 3 /Reverse Mission / Rueckwaertseinheit _—

Boite de vitesse / Marcha atras

3x10mm

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\|\|\|\|\|\|\|\|\|\ ffffffffffffffffff 2

#96.5mm —
approx. 6.5mm
ca. 6.5mm

environ 6.5mm

aprox. 6.5mm

I8
=
[w

W =5 DIEICHHII T3,

s Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans 'ordre indiqué.
Realice el montaje en el orden indicado.

18




22 QRCZ=w b /QRC Unit/ QRC-Einheit
Unité QRC / Unidad QRC

H—=
Y
= "L.’

3x10mm

=
‘/& =~
AR =5 \

s 3x10mm TPE R

v '(‘ ,//::; TP Screw
\ > "{{7’ LK Treibschr
ZNr Vis TP 3x10mm

Tornillo 3x10mm TP

e 6

23 I >3 | Engine / Verbrennungsmotor
Moteur / Motor

3x25mm Fv v ITER
Cap Screw Inbusschraube
Vis  Tornillo allen

ElllllllllllIllllllllllllllllllllIlllllllll\llllllll

Ivyyvazwyhk
Engine Unit
Verbrennungsmotor
Moteur

Motor

Nylon Strap
Kabelbinder
Collier nylon
Abrazadera nailon

3x25mm

3x25mm

RN =A% Y hF %, / Cutoff excess. /

AN (Jberschiissiges Material abschneiden. / Coupez 'excés. / Corte el sobrante.

19




24 I > Y'Y /Engine / Verbrennungsmotor
Moteur / Motor

3x20mm

IVIVTyvEYTI—
Engine Assembly
Verbrennungsmotor
Moteur

Motor

3x20mm

iK1 ADITEEZH T2,

3x8mm Insert a sheet of paper
before installing.

Papier zwischen Kupplung
und Zahnrad legen.

Insérer une feuille de
papier comme indiqué.

Inserte un trozo de papel
antes de instalarlas.

»I1—RzE9 (T2 3)
Pass wires through (to hold)
Kabel durchfiihren (zum Halten).
Passer les cables au travers
Pasar los cables

L J
3x8mm FvvTER 3x15mm TPEX o
Cap Screw TP Screw
Inbusschraube LK Treibschr

Vis Vis TP 3x15mm 7
@mm Tornillo allen 3 Tornillo 3x15mm TP <©

ﬂa\\\\\\\\\\\\\\\\\\\\\\\\\\\\“ ————————————— 1

3x10mm TPEX 3x20mm TPE X -
TP Screw TP Screw
LK Treibschr LK Treibschr
Vis TP 3x10mm Vis TP 3x20mm - /
Tornillo 3x10mm TP Tornillo 3x20mm TP
ffffffffffffffffff T — 4

20




25 QRCY >4 —</ / QRC Linkage / QRC-Gesténge
Tringlerie QRC / Varillaje QRC

e N
D URIIT 2,
Bend.
Biegen.
Courbez.
Curvar. JFI
61mm o
J

2.6x 18mm TPEX (HPFANEPAS
TP Screw Shift Rod
LK Treibschr Gestaenge
Vis TP 2.6x18mm Tringlerie
Tornillo 2.6x18mm TP Varilla

U - - - - - - - -~ 1

i

LY. .4

4 N\
2.6x18mm [EI
B IHHBETHED S,

Tighten until contacts here.
Festziehen, bis es hier beriihrt.
Serrer jusqu'a entrer en contact.
Apretar hasta que toque aqui.

AnnnAn-.

porninr-

Vs
.

2.6x6.8x0.5mm Ty Iy—
Washer
Scheibe
Rondelle 2.6x6.8x0.5mm

@ ﬂ Arandela 2.6x6.8x0.5mm
,,,,,,,,,,,,,,,,,,,, 1

0 4.8mm R—JLTY R

Ball End  Kugelpfanne

TED/IN—VICRIET B,
If using other brand servos, replace
(75 with the included part.

Bei Verwendung anderer Servos, muss
Teil (75) ausgetauscht werden.

Si vous utilisez une autre marque de
servo, remplacer la piéece @ avec la piece
incluse.

Si utiliza otras marcas de servos cambie
(75 con la pieza incluida.

A : KO, SANWA(AIRTRONICS), JR.
B : HITEC
@): KYOSHO, Futaba.

oo BEEEEP ST R
I Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

21




26 20w ML >4 —3 | Throttle Linkages / Gasgesténge
Tringlerie de gaz / Varillaje de gas

X\ @8 F 2 — T =5mmich Y kU TER,

6_,’ Cut the fuel tube to a length of 5mm.
Schlauch auf 5mm abschneiden.
Couper une longueur de durite de 5mm.
Corte el tubo de combustible con una

longitud de 5mm.
> O, Sx3mm
Note the direction.

) " |
Einbaurichtung beachten. NE
Notez le sens. ( \ l
[

Fijarse en el dibujo.

M- F 2 — 7 E5mmic Ay b L TR,

Cut the fuel tube to a length of 5mm.

Schlauch auf 5mm abschneiden. @)
Couper une longueur de durite de 5mm.

Corte el tubo de combustible con una

longitud de 5mm.

> [ E ER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

G 7L—FOv R
Brake Rod Bremsgestinge
Tringlerie de frein  Varilla de freno

(6)1.8 x65mm O R
Rod Anlenkgestange
Tringle Tirante

Y—RRE
Supplied with the servo.
Beim Servo enthalten.

1 Livré avec le servo.
g Incluido en el servo.

2x8mm TPER
TP Screw
RK Treibschr
Vis TP 2x8mm
Tornillo 2x8mm TP

3x3mm £y hER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

G92mm Z kv /t—
Stopper  Stellring
Arretoir  Prisionero

++++++++ :

2ATUVY
Spring Feder
Ressort  Muelle

fffffffff 1
o IEEEECESelS kv e 1 k1L ER L THEII TS/,
Il Ensure smooth, non-binding movement when assembling. LU I Temporarily tighten. Pay close attention here!
Das Teil muB3 sich leicht bewegen lassen. Vorlaufig festziehen. Vorsicht! Wichtiger Hinweis!
La piéce doit pouvoir pivoter autour de la vis. Vissez temporairement. Attention! Avis important!
Asegurese que la pieza se mueve suavemente. Apriete de manera provisional. Preste atencion.

22




27 20w ML > —JFR% / Throttle Linkage Adjustment / Justierung Vergasergestaenge
Réglage de la tringlerie de gaz / Ajuste varillaje Gas

<Za—htZI> N </\A1 >
Neutral 20Oy NLANY FRY Y 2 —THES 2, Hiah

< Neutral > Adjust the Idle Speed Screw thus. < Righ >

< Neutral > Justierung wie in der Darstellung gezeigt. < Vollgas >

< Neutre > Ajuster la vis d'arrét avec la commande de gaz. < Plein gaz >

< Neutro > Ajuste el tornillo de ralenti de este modo. < Méaximo gas >

V

BT L—EHEE BB, #90.5mm
Position where brake starts working. =
approx. 0.5mm
e s o u
Darstellung zeigt die Gestangeposition, ca. 0.5mm

ab der die Bremskraft eintritt.
Position de début de fonctionnement
du frein.
Posicién donde comienza a frenar.

environ 0.5mm
aprox. 0.5mm

20V MVANYTRY Y 21—
Idle Speed Screw
Vergaser-Anschlagschraube
Vis de ralenti

Tornillo de ralenti

<7JL—=% >

#90.5mm
< Brake > approx. 0.5mm
< Bremse > ca. 0.5mm
< Frein > environ 0.5mm
< Freno > aprox. 0.5mm

X7 TR
Spring shrink.
Justieren Sie die Feder.
Ressort legérement comprimé.
El muelle se comprime.

B TJL—FTFIvRY—TTL—FOWESZHET 3,
Use brake adjuster to set degree of braking response.
Verwenden Sie den Bremseinsteller, um das MaB der Bremswirkung zu steuern.
Utiliser la molette pour ajuster le temps de réponse du frein.
Utilice el regulador para ajustar el grado de respuesta de freno.

I7—0U—F—

Air Cleaner o,

Luftfilter > fER®R BT T 5,

Filtre a air Confirm the setting before installation.

Erst montieren, wenn die Vergaseranlenkung
korrekt eingestellt ist.

Effectuer les réglages avant son installation.

Confirme la posicion antes de instalar.

Filtor de aire

@ +r«rovarksy 7
Nylon Strap
Kabelbinder

Collier nylon
Abrazadera nailon

RN =A% Y hF %, / Cutoff excess. /
AN Uberschiissiges Material abschneiden. / Coupez I'exces. / Corte el sobrante.

23




2 8 WRE15 > 2 / Fuel Tank / Tank

Réservoir / Deposito

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m

Cut the fuel tube to a length of 85mm.
Schlauch auf 85mm abschneiden.
Couper une longueur de durite de 85mm.

Corte el tubo de combustible
con una longitud de 85mm.

({0 p 1117 2 — 7 E8EMmIC Y bk L TR,
Cut the fuel tube to a length of 85mm.
Schlauch auf 85mm abschneiden.
Couper une longueur de durite de 85mm.
Corte el tubo de combustible con una

longitud de 85mm.

A

3x10mm
0 ‘ 50

100

29 %"~ )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

26mm Fvhk
Nut
Mutter
Ecrou
Tuerca 2.6mm

2.6x6.8x05mm7y Y v —
Washer
Scheibe
Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

©

oUvY P18
O-ring P18
O-Ring P18
Joint thorique P18
Junta Térica P18

Ol

6.8mm ¥ /X—IY R
Shock End
Kugelpfanne
Chape Amortisseur
Rétula Amortiguador

,,,,,,,,,,,, 4
FUN—EARY
Shock Piston
Démpferkolben
Piston d'ammortisseur
ffffff 4

(@

v T MNIHERE. DD,
Cover the shaft with cloth
before gripping it with pliers.
Schitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.
Pour ne pas rayer avec la pince, protégez
la tige avec du papier ou du tissu.
Cubra el eje con un trapo para
evitar rayar el eje.

o]

#715mm
A approx. 15mm
ca. 15mm
y environ 15mm
aprox. 15mm

#944.5mm
approx. 44.5mm
ca. 44.5mm
environ 44.5mm
| aprox. 44.5mm

J

6.8mm R—JL
Ball Kugel
Rotule  Rétula

FUR—y v Tk
Shock Shaft
Kolbenstange
Tige d'amortisseur
Eje amortiguador

T

4 4ty NMEIZ T2 () » / Assemble as many times as specified. /
Sooft wie angegeben zusammenbauen. / Assemblez aussi souvent qu'indiqué. / Repita las veces sefialadas.

*Y0v %R 3, /Apply threadlocker (screw cement)
Verwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

24




30 4> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

> EXRVETH, AL ZROUEXTAND,
Pull down the piston and slowly fill in oil.
Kolben nach unten ziehen, langsam mit
Ol befUullen.
Placer le piston en position basse puis
remplir doucement d ' huile.
Tire del pistén hacia abajo y rellene

con aceite.
A1)
Qil
Ol
Huile
Aceite
\
O~1mm
o A
o
o
o
@ .
— ARy |:>
Piston
Kolben
Piston
Piston

o< DHETEE, RUEZE D,

Then, gently move the piston up and down
to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.

Puis, actionner doucement le piston de bas
en haut, afin d ' éliminer les bulles d ' air.

Ahora mueva el piston hacia arriba y hacia
abajo para eliminar las burbujas de aire.

> 55— ENOMEFRT

1IN ZERT .

Add oil one more time
up to the brim.

Dampfer nochmals bis
zum Rand befllen.

Ajouter de | ' huile
encore une fois,
jusqu ' au niveau.

Rellene de aceite
hasta el borde.

@

=

> 2 L—XICE L HMERT 2,
AL—XICEIDEWNE FlE,
1IN EANET,

Ensure smooth piston
movement. Should a
piston not move smoothly.
Der Dampfer mufB sich leicht
bewegen lassen, ggf. die
Beflllung wiederholen.
S 'assurer que le piston puisse
opére doucement. sinon.
Asegurarse que el piston
se mueve suavemente
arriba y abajo.

@%@ Ih 3, BaInfcACILEZZED,

, @) %I T .,

Put onto @ wipe up any excess oil and
screw on together with .

Setzen Sie die Dampferversch-lu3 kappe auf und
schraubcn Sie den Dampfer zu.
Wischen Sie ausgetretenes Ol vom Dampfer ab.

Installer la membrane sur le corps @
supprimer les exces d ' huile et visser le
bouchon avec

Coloque la membrana en @ limpie el aceite
sobrante y coloque enroscando .

31 %> )X— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

> 27U T EEDHTE) EAND,

Compress the spring and install .

Driicken Sie die Feder zusammen und schieben Sie (39) auf.
Compresser le ressort pour monter (39).

Comprima el muelle e instale 39).

4ty MBEIZTS (B)) .

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

Il YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

25




3x18mm

Holes for mounting.
Diese Bohrungen
Trous pour le montage.
Aguijeros a utilizar.

<J¥ >

< Rear >

< Hinten >

< Arriere >

< Trasera >

verwenden

- B 7R

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

3x18mm

(/s

i( ‘
[ (]

Diese Bohrungen verwenden
Trous pour le montage.

Holes for mounting.
Agujeros a utilizar.

| ISP

3x15mm

S

4

Tornillo 3x15mm TP

ﬂ»\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“
Tornillo 3x18mm

LK Treibschr
Vis TP 3x15mm
Screw
LK Schraube
Vis 3x18mm
ﬂllllllllllllllllllllllllllIlllllllll R

%> )X— / Shock Absorber / StoBdampfer
TP Screw

Amortisseur / Amortiguador

< Delantera >
3x18mm EX

<70>hbk >

< Front >

< Vorne >

< Avant >
3x15mm TPE X

»

o

\ ,ﬁ\\

AL
|

24

@/j‘

Diese Bohrungen verwenden

Trous pour le montage.

Holes for mounting.
Agujeros a utilizar.

3x15mm

Realice el montaje de igual forma en ambos lados.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.

% EERU &L SICHEITS,

U THEIZ T3P,

Pay close attention here!

=

=
Vorsicht! Wichtiger Hinweis!

Attention! Avis important!

Preste atencion.

x

G

26




N\

e\t =g ]| \
Y

approx. 15mm
ca. 15mm
environ 15mm

©

~

RTr ¥ 7>k / Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

65

A

B

N

|4

L % \
@Il
9

{
{
]

W/ “
DA
BLT

(o

A
\l
.‘W, =

€
£
[ee]
x
[aV)
A A
©
S
.P>>>.m
\/..le.mn
_unnumab
=0 >0
N> <0
V VVVYV
£
g €|
EES
S QX
z 9 x4& !
K @2 & T
\\tcmpm”
el E!
oY ©? g5
TTLVTW
€ |
£
[ee]
x
[aV)

2x8mm

approx. 11mm
ca. 11mm
environ 11mm
©aprox. 11mm
<Uv >
< Rear >
< Hinten >
< Arriére >
< Trasera >

#911mm




> JLARKRY RICTES
LTH1TVHRANANS,
Apply rubber cement

and install in tires.
Mit Gummikleber sichern

und in die Reifen einsetzen.
Coller les deux extrémités.
Aplique cola de contacto e

instalar en el interior de

los neumaticos. .

34 4 A ¥ &Ik — ) / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

)
J

N\
.

(L —
=
DD
Ll ° )
4 ﬁgﬁﬂﬁaﬁaaaﬁaﬁ 9
% Q) DEEBmDA v FEEY XU ZETH OIS, ) H
Use a rasp to file down the coating on surface. a O i 0 4
Feilen Sie bei Teil (30) die obere Schicht ab. SR 0520
N . g8 a =] B 8 p 2
X Poncer la surface de la levre de la jante avant de I'encoller. 8
Lije suavemente la superficie de la llanta.
35 &4 &R —)L / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas
<Yt >
< Rear >
< Hinten >
< Arriere >
< Trasera >

<7Avhk >
< Front >
<Vorne >
< Avant >
< Delantera >

@6mm 75vIFvh
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

N

P GifERER TEEY 2. JTLRBEERTEEY 2. 4 4ty MBEZTS (), V EERU&SICHEILITS,

LY Apply instant glue (CA glue, super glue). WS Apply rubber type glue. Assemble as many times as specified. Assemble left and right sides the same way.
Verwenden Sie Sekundenkleber. Gummikleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Collez avec de la colle cyanoacrylate. Collez avec de la colle a caoutchouc. Assemblez aussi souvent qu'indiqué. Assemblez le c6té gauche comme le c6té droit.
Aplique pegamento instanténeo. Aplicar cola de contacto. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

28




36 7R7 / Body Shell / Karrosserie
Carrosserie / Carroceria

<75 —DHE[OADIR,
Drill holes for muffler tail pipe.
Bohrung fir Resonanzrohr.

Perfore para la salida del escape.

Perger un trou pour la sortie d'échappement.

37 4% / Painting / Lackierung
Peinture / Pintado de la Carroceria

@ s, FATHLEThERS,

Before painting, use a neutral detergent to remove
any oil residues and dirt.

Bevor Sie beginnen, reinigen Sie die Karrosserie
grundlich mit einem milden Haushaltsreiniger.

Avant de peindre, nettoyez la carrosserie
soigneusement avec un produit vaisselle.

Antes de pintar, lave la carroceria con agua
jabonosa, aclare y deje secar.

© 2HiHiIy T —IBELSER

LTLEE W,

Refer to the pictures on the box for the
color scheme.

Nehmen Sie Bezug auf die Verpackung,
wenn Sie lackieren.

Reportez-vous aux illustrations sur la boite.

Tome como referencia la caja de su modelo para pintar.

B RERTL—AT7—TRT+ Az BET S,
Paint the body shell from the inside using Kyosho spray colors.
Lackieren Sie die Karrosserie von innen mit Kyosho Sprayfarben.
Peingnez la carrosserie avec des peintures en spray de chez Kyosho.
Pinte la carroceria desde el interior utilizando sprays

@ vy RIESI. REIDS
NAFVII— %83,
Mask the windows from the inside.
Maskieren Sie die Fenster von innen.
Masquez les fenétres de l'intérieur.
Enmascare las ventanas desde el interior.

O 218, RFAREORELE=—LY— P EFDALTH
After painting, remove the protective film from the body shell.
Ziehen Sie den Schutzfilm von der Karrosserie ab.
Enlevez le film protecteur de la carrosserie.
Una vez terminado el trabajo de pintado,

retire el plastico protector.

I:I%j]‘y ~9 %, [l Smm®D N\ %Z 5 F 3 (fl) o
4@ Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen .
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

29



Cutting out the side and rear windows is recommended to prevent overheating.

Fenster ausschneiden, um die Kuehlung des Motors zu erhoehen.

Découper la partie grisée de la fenétre pour un meilleur refroidissement.

Se recomienda recortar las ventanas laterales y la trasera para obtener una éptima refrigeracion.

Carrosserie / Carroceria

/T{?_‘“’( / Body Shell / Karrosserie A —NN—E—RBLEDfHIT, YA RISV RDEVTIA VY RIEYINHL ZEZRBIIHLET,

RT"« / Body Shell / Karrosserie —~
Carrosserie / Carroceria ) M

MRF1E>
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

-
ORTEVIE HOKSICHIFTRSEMDAULNIETT,
Slightly bend the body pins as shown in the diagram for easier removal.
Karosserieklammern aufbiegen, um sie besser greifen zu koennen.
Courber le clips comme comme indiqué afin d'en faciliter sa prise en main.
Doble las presillas para poder instalarlas de manera mas sencilla.

[%zAhvy k3%, / Cutoff shaded portion. /
4@ Schneiden Sie die schraffierten Flachen heraus. / Coupez la partie grisée. / Corte la zona oscurecida.

30




2 A E— R/ 2-Speed / 2-Ganggetriebe
Boite de vitesse / 2 velocidad

VIRNIAIVTOREDHIC, TY Y VRABEITRWET VT MF A2
VUREANXIMMAY VY R Y 2 —EMARELH A (LOHTER
BEERICEDETOT EFRLTLLEIW) YT RTPy7LABVWELSICLT,
ERICETS BN IV Y VRAEZTE > TIEE W,
Before adjusting the gear shift timing, adjust the engine itself. Screw the
locking set screw 3x3mm in 4 (set screw for gear shift timing
adjustment) so the 2-speed transmission unit does not shift up when
adjusting and running the engine. Adjust the engine while running the car
and do not over tighten the set screw as it may cause major damages which
will be difficult to repair.

Vor dem Einstellen des Getriebes, muss der Motor korrekt eingestellt werden!
Die Inbusschraube M3x3 mm 4 einschrauben, so dass das Getriebe
nicht schalten kann. Schraube nicht gewaltsam eindrehen!

Régler tout d'abord le moteur lui-méme (avant de régler la boite de vitesse).
Pour cela, visser - SANS EXCES - la vis de réglage de la boite d'environ
4, afin de la bloquer et que la seconde vitesse ne passe pas pendant
le réglage du moteur. Régler le moteur en roulant.

Antes de ajustar el cambio, ajuste el motor. Apriete el tornillo prisionero 3x3mm
4 de manera que el cambio no actue mientras ajusta y rueda el motor.
Ajuste el motor y no apriete el motor demasiado para evitar dafnos.

ETSEERDIANZIVIEF VI UBNS. YT RNIAIVITRABER %
HOERT OB, ETHBAICNYFIDETRDBERUVARLET . ZED D,
AEEHIT TV IV ZIEHTITHR>TLEE W,

While running the car and checking the gear shift timing, unscrew the locking
set screw 3x3mm half a turn at a time. For reasons of safety, adjust only when
the engine is not running ! Continue adjusting until the shift timing is matched
and becomes suitable for the location where the car is run.

Nun die Inbusschraube M3x3 mm schrittweise (jeweils ein halbe Umdrehung)
wieder herausdrehen und den Schaltpunkt des Getriebes beobachten.
Einstellungen nur bei stehendem Motor vornehmen!

Pour régler le temps de passage de la boite de vitesse, dévisser la vis de
réglage 4x4mm. par demi-tours successifs. Pour des rasions de sécurité,
procéder au réglage de la boite moteur coupé! Peaufiner le réglage selon
la configuration spécifique de la piste.

Mientras rueda el motor y comprueba el cambio, afloje el tornillo 3x3mm de
media en media vuelta cada vez. Por razones de seguridad realice el ajuste
con el coche parado. Reajuste hasta que el cambio se ajuste al tipo de
circuito en el que vaya a rodar.

¥ VITRNTFYTDIAI VTR T Iy DREEEGEHRDKIBOWZET
VIRNTYTIERICHET DL ROMERIERIZENTEET,

Set the timing so the gears shift up when 80% of total rpm are reached.

This type of setting will allow you to make a better use of engine performance.

Der Schaltpunkt soll bei ca. 80% der max. Drehzahl des Motors liegen.

Régler le temps de passge de la vitesse lorsque le régime moteur est a 80%.
Ce type de réglage permettra une exploitation optimale des performances du moteur.

Realice el ajuste de manera que el cambio actue al alcanzar el 80% de las rpm.
Este tipo de ajuste le permitird obtener unas mejores prestaciones de su motor.

% 2AE—R KRSV ZXIyv Y avidEETOERYT 57 KEONT ) V7P
ERE. CEDICHR FELTIRE,
Because the 2-speed transmission is running at high speed, often overhaul
and - if nesessary - adjust and retighten all its bearings and screws.

Das Getriebe regelmaeflig warten, ggf. die Lager austauschen und die
Schrauben auf festen Sitz pruefen!

La boite de vitesse automatique permettant de hautes vitesses, il est parfois
nécessaire de vérifier et de réajuster ses vis et roulements.

Ya que el cambio de 2 velocidades actua a alta velocidad puede desajustarse,
reajuste y apriete de nuevo los tornillos y rodamientos si fuera necesario.

I8MMAY Ity RAV ) 1—%2IZETLHIE,

Tighten 3x3mm lock set screw to this point.

3 x 3 mm Gewindeschrauben an diesem
Punkt festziehen.

Visser jusqu'au point indiqué la vis de 3x3mm .

Apriete el tornillo prisionero 3x3mm tal y como
se indica.

VINGAZIVTHEL BB,

Shift timing becomes slower.

Spaeter Schaltpunkt

El cambio actiamés oo, 37 RS SR BB,

’ Shift timing becomes quicker.

Frueher Schaltpunkt
Le temps de passge devient rapide.
El cambio actia mas rapido.

NAELYF (1.5mm)

Hex Wrench (1.5mm)

Sechskantschllssel (1.5mm)

Clé Hexagonale (1.5mm)

Llave Allen (1.5mm)
3x3mmAOyv 7ty hZXY ) 21—
Locking Set Screw 3x3mm
Inbusschraube M3x3 mm
Vis de réglage 3x3mm.
Apriete el tornillo 3x3mm

31




VAN

7| / Exploded View / Explosionszeichnung / Eclaté / Despiece

77 £+ / Differential / Gear Differential
Différentiel / Diferencial

2 (% BRG008
VS003
\\\‘Q\

N

#*% VS001
¥ VZWO020-01
(VU aAvAALILZE ANDERICITRREA)
(Purchase separately when using silicon oil)
(Silikondl ist nicht im Lieferumfang enthalten.)
(A acheter séparement lorsqu'on utilise de I'huile silicone)
(Comprar por separado al utilizar aceite de silicona)

2.6x10mm

92051
VS003

%"~ JX—/ Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

32




QRCZI=v bk / QRC Unit/ QRC-Einheit
Unité QRC / Unidad QRC

MT122 85

%7 ICEAK
(Inserted into 73)
(in Bauteil 74 eingesetzt)
(Insérer dans ({9)
(Insertado en @)

42 2w F / Clutch / Kupplung
Cloche / Embrague

—3x10mm

33




©

@® 4 fZX /| EXPLODED VIEW /

EXPLOSIONSZEICHNUNG / @ 17018k

VUE ECLATEE / DESPIECE

({1 96183BL E StoBdampfer
' s s oy T
’, ’ G)MT119 Clutch @®MT132 —® : ! U '
- ®)Vvso17 " Z ! éll.lopcﬁllzng é . =
& (F5)Vs017 Embrague < o7 T i2MmT105
LAz — § N ¢ N

@\ | f

1
dMT105 *T@ !

FZAs
Shock Absorber
StoBdampfer L
Amortisseur 4
Amortiguador WO1 41V ‘,
@©wo202 —0
1
i®mT106 1296 @
N | 'R. g
QX FIEY

Differential Gear
Gear Differential
Différentiel
Diferencial

=)
"N
o @
) N\ @
A

Note that some parts are not sold as spare parts!

Einige Teile sind nicht einzeln erhaeltlich!. BRGO%
Attention ! Certaines piéces ne sont pas vendues au détail. @MT1 30
Algunas piezas no se venden por separado. M AO58

Copyright 2008 KYOSHO CORPORATION / Z4ENTER e 5L

1
N
g
1

. &
!

BHMT112 ;’2’; '

| t.\li

AN
1

\

< XTR123 \\\\ \

S (7 AN
>:<TR123E@ (#7003 .

MR/ —VRFS L T WA W S— YA D £ T, ({97003

I
el
@

{0 96183BL

GOMT118
M
@—EYmT118
EMT118 —2%,
N

BIMT132

MT120

' {10 96183BL
@ ¢ 6YMT118
J,

N,

R
?

: )X~
: Shock Absorber

1

FIEV
Differential Gear
Gear Differential
Différentiel
. Diferencial

@MT132 y@i\? @dmT109 ?

S

QRC1Z=wv k
QRC Unit
QRC-Einheit
Unité QRC
Unidad QRC

\
QE
Ge

=
-

\ @m--
\ @uo—/~

({®BRGO06 &

(HMT130 !

({®maoss /,——”’\

!
!
!
S

1
Q /
<
N !

N 1
N

.
[—@®wmr130 ;
1

J ] MFR readyset

34

35



A7 J)SN—" SPARE PARTS

ACAVE2 AR (F—No.& A% |k 7EMM [k Fix
Part Names Quantity (FA) | Fs
A —ILAR—H—
MAO58| \heel Spacer @® x4 368 | 210
MAOSS| Wreel Nt x4 263 |(B3)
NIV ~y Ry~ (MFR)
MT101| B\l Head Set (MFR) | D @ x 1 525
Y+ K7L —L4 (MFR)
MT102| Sige Frame (MFR) | @ @ x1 945
F/R7L—X (MFR)
MT103| F/R Brace (MFR) ©ODO®O®x! 578
F/R/\> /X— (MFR)
MT104| £/R Bimper (MFR) @ x1 420
§YIR—27—%t v b (MFR)
MT105| Shock Stay Set (MFR) @ ®®x 630
Y 2A7—LEv ~ (MFR)
MT106| 5yspension Arm Set (MFR) @x2 @@ x4 840
X ARy T Z (MFR)
MT107| Receiver Box (MFR) | & @x1 1260
A4 >3 ¥— (MFR)
MT108| \1ain Chassis (MFR) | & X 1 2940
7y IR=%TYvY— (MFR)
MT109 Upper Sub Chassiss (MFR) @ x1 735
O7—%7Yv¥— (MFR)
MT110] | ower Sub Chassiss (MFR) @ x1 735
A7 ¥+ ¥— (MFR)
MT111] [ower Chassis (MFR) | @ X 1 945
TJL—rtEv ~ (MFR) [G)x1 G BG)x2
MT112 Plate Set (MFR) ) x 4 1050
Shock Set (MFR) @ @
2.6mm7 Yy 2y — 5
2.6mm Washer X
2.6mm7+ v~ X2
2.6mm Nut
6.8mmA—)LER Y b (MFR) 4A
MT114/ & smm Ball Pivot (MFR) dpcs | 40 X 4 420
A%91) 1= (3¢59mm) (MFR) 4\
MT115| 5erew Pin (3x59mm) (MFR) 4pcs x4 315
A7 2377 b (3xddmm) (MFR) 4
MT116 Lower Sus. Shaft (3x44mm) (MFR) 4pcs &) x4 315
740y Kty k (MFR)
MT117| Tie Rod Sett (MFR) | @2 X1 & x2 315
Jyr—I0y Ry~ (MFR) | 65 G0 G 6B 60 x 1
MT118] i ikage Rod Set (MFR)| 69 x 2 420
3xammtzy hEX
3x3mm Set Screw X 2
AFT7YYTRAN (MFR) 2A
MT119 Steering Post (MFR) 2pcs x2 315
tYH—£¥Ry I Z (MFR)
MT120| Ganter Gear Box (MFR)| DR BB B@D x 1| 525
707%7%—tv k (MFR)
MT121 Protector Set (MFR) OB® x1] 315
MT122| £¥5 =% T b (MFR) X1 1050
Center Gear Set (MFR) X2
22E=RYv7 ey b (MFR)
MT123| 5’5peed Shaft Set (MFR) x1 945
AJ=%7y b (437/39T) (MFR)
MT124/ &0 Gear Set 43T /307) (MFR) | @ @@ x 1 420
187> x4 (MFR)
MT125/ 15t Oneway (MFR) x1 1365
2® N Lty kb (MFR)
MT126| 2ng'Cam Set (MFR) @ x 1 945
3x3ammtzy hEX
3x3mm Set Screw X 1
4xdmmE Yy hEX 1
4x4mm Set Screw X
JL—Fhv 7€y b (MFR) )
MT127| Brake Cup Set (MFR) x1 630
4x4mmEy fEXR
4x4mm Set Screw X !
A4 Y7997k (140mm) (MFR) 2|
MT128| 5yjing Shaft (140mm) (MFR) 2pcs| (0 X 2 945
£55=977 My b F: mm/ R 108mm) (WFR) 1A
MT129 Center Shaft Set (F - 90mm / R : 109mm) (MFR) 1pcs @ x1 945
A=A R 18~ (14mm) (MFR) 2A
MT130 Wheel Stopper (14mm) (MFR) 2pcs @ @ x2 840
RRJLETE Y b (117/43T) (MFR)
MT131| 5oyl Gear Set (11743) (vFR) | @ @ @ x 1 2520
MT132| U2 T =I18=%y b (MFR) @ @@ ® x| 445
Linkage Parts Set (MFR)| @) x 2

IN—=Y %
Part Names
2AE=R979FA]y (12T 117T) (MFR)

% FOR JAPANESE MARKET ONLY.

AR (F—No.& A%
Quantity

S REA | ek
(Bisd) | FHH

Gasket Muffler (Non asbestos)

MT133 | 5'Speed Cluch (12 177) (Fr)| @ @ x 1 2100
MT134| A7 Eier som IER) ocs| @ X2 420
MTBI01| 2 By St uny | @ @ x 1 5775
MTB151 gg;/{sgtu(jmi\lzéz'\)ﬂ':m @ x 1 4410
MTD151 E_)_:ajgal_()l\llljlgll\:{ﬂ)': & @ x1 1155
MTTOOT | 7t T vt ey | B @ x 2 3465
M0 el (i abos” | @ x2 1260
IF133 | Broteo i x2 578
IF208 | oot Soat erme Spons 3] ® X 840
IF212 éwllrtcﬁ iojo;; 7 @x3 315
LA22 é_(te?e%g b X2 263
a3 | B | | @ x12 315
TRios | I 22 (e |@x1 1050
TR119B | (el Shatt (Zp}(\:s()y\) @®x2 630
X|TR123 :11%%17;@@0;;&%@) @ x2 840
TR128 ancilébzm_(ﬁ/(lﬁg & @ @x1 525
TR129 | paniond (DBX 1 06T | ® X 1 420
TR130| viuier (B /08T | B %1 1470
V8001 | 2 Gase @ @x2 473
vs003| 5 o T " @ ®x2 578
VSO15 | o dver aratt 6ot ()| @ € € x 1 525
VSO17 | dorva Samer ® x1 @x4| 368
vso1s é\e?él's?:ﬂj(sl; © l@xe 630
|Vs0s7 | B B B | ® @ x 1050
vzoiz| 57 SR @ @ @x4 @ @x8| 945
W41V et o s | @ % 10 473
W0151 E|n/kgg;e/s{fo;;fel>(_2§n%n}/Bﬁgﬂ)(;g?s x10 683
wo1ss| 5y ]F%Qg;e\d_l-lgrgﬁ B'aﬁb%ﬁmﬁé @ x4 420
wozoz| B8 )| @ x 10 735
ORGOS| S g 1 e s (8 X 10 420
i Zl_u?(ll\\/lz(Ml\ﬁé.l\g)Z'G) x 10 210
1284 | Filow, B_a)lllj(é?é?nmmn)]) x8 210
1296 | @il nd (15 po| © X 12 420
1382 E%uﬁgﬁ (525)5 ) x 10 158
1384 E]énﬁga EéE%)O ) x 10 158
1701BK| Coir St | B by | T X 18 263
1708 | Solor Antenna Biack). | @ x4 525
6591 Y77=AATYN /Y PARAN) ® x5 210

210

(#tad)

36




ARTIN=Y

IN—Y 4 AR (F—No.& A |k ESM
Part Names Quantity (F2)
74003 | GR 72V @t 945
74004 | B0 et o | ® x 1 3780
74004-1 j%%ﬂ}t/;';\ 5—5—) x 1 420
(€ Touch Starter) | S8mmTE e 0 X1
740042 Gaars v 3 25— P x1@x2 | 840
(E7 Touen tarien) | 358mmER, x4
74004-3| (g 5y 25— 5 —) x 1 525
(Sglgf'tl'c?l?éh Starter) ngm 3\/‘;3%91: T ox1
26mmFAOVF vk
2.6mm Nylon Nut x1
TR e T T T
740005\ (515 5 7 15— 5 —F2) x1 1470
(Sth:tErPN'II%Sg:h Starter) gigm lgéew x2
74005 | (55 /w2550 @ 1575
Starter Wiring Unit
(With LED / EP Touch Starter)
74017 | SXR18 Elnglr;/ x 1 15750
74904 | 70— P{Z 7 @ x 1 683
80164 | Leeren s 110 40, omm| X1 473
92051 Fl?m/(éfﬂ;) x 10 315
x| 92304 | BT 7 )= I x4 840
(923041 HE A Qeaner Sponge | X 683
3% 92304-2 H%I;\Tr_oizgn_e?s_pﬁ%é@%ég x4 1050
52601BK] Mo Jotng Pioe (3| © X2 840
92696 | 3, fea Didpad | @ x2 315
92985 | s b i oo @ X 4 420
o] a7 )
96I31L8 ° 3&&&@5 e (ggﬂ%%%tbe; @ x1 578
s 8 o s
sore [ S200Em L [55
oo [ D
| B
s T ¥ 5
97004 | &7 g;;ﬁg 7 x 1 630
Tl o
oo e e

KFEE
FHR
210

(#iad)

SPARE PARTS

% FOR JAPANESE MARKET ONLY.

=Y % AR (F—No.& A% |KES

Part Names Quantity (FhaA)
I=JLRRTFYU Y7 (5x10x4) 4\

BRGOOT| ghjelq Bearing (5x10x4) 4pcs x4 1050
. Y=V RRFY V7T (5x8x2.5) 4\

K [BRGOO2 | gpyglqg Bearing (5x8x2.5) 4pcs x4 1050
Y=L RRT 1) V7 (8x16x5) 2\

BRG00S Shield Bearing (8x16x5) 2pcs x2 683
Y=L RRT )7 (6x12x4) 2\

BRG006 Shield Bearing (6x12x4) 2pcs x2 1050

Y= RRT V7 (1248x4) 2\ | 1y

BRGO08| ghjelq Bearing (12x8x4) 2pcs x2 1890
#—mR¥ v b (KS-3DS)

FA022| Servo Gear Set (KS-3DS) 630

82234 | #—MF ¥t v k(KS302DS) 945
-01 | Servo Gear Set (KS302DS)

KFE
FHR
210

(#tad)

XE Y NOBRBO—ILICIEZART )=V & LTRFTL TOWRWINSH D ET,
RBTRERAZYayN—YERTELTVWETDOTEENRH S0,
Some of the parts included are not available as spare parts. Purchase
optional parts instead.

37




IN—=Y %
Part Names

A= PZA

AZA (F—No.& A%

) ki
(Bi:d)

—* OPTIONAL PARTS

KX
FHR

IN—Y &
EUM\EINES

% FOR JAPANESE MARKET ONLY.

AR (F—No.& A%

(Bi:d)

FHR

Y= RRTY V7 (5x8x2.5) 4N | (0D

BRGO02| gpelg Bearing (5x8x2.5) 4pcs

Quantity

@ &3H (fEER)
Replaces ({0). (Use 2pcs)

1050

7IVINTY) V7T (3x6x2.5) 2

BRGOO7F Flange Bearing (3x6x2.5) 2pcs

&R
Replaces 9.

1050

3x47mmY ¥ 7 b (MP777SP220)

IF339 | 3x47mm Shait (MP7775P2/2pcs)

G) &35
Replaces 61).

840

HGTZ77V—F—tv b

IF345 | HG Air Cleaner Set

1365

vy X—ty
(L#f4 X MP7T7 - STRR!) V458)

Big Shock Set

(L Size / For MP777.ST-RR Rear)

IF346

AF—=IWNIVN=Tvy>a
(Ev 79V I\—F/4N)

Steel Shock Bushing
(for Big Shock/4pcs)

IF346
-04

v ~TER
Use together.

6720

945

SPIL—F71R%

IFW122| Sp Brake Disk

E R
Replaces ().

1890

Ev 79 vR=2TVVT
(M/7)L—/8-1.6/L=84)
Big Shock Spring
(M/Blue/8-1.6/L=84)

1S106
-816

@ & 33Ha (2fEAN)
Replaces @). (2 pcs.)

1155

EvI5YR—=ZATIVYT
(M/Z - ~G/9-1.6/L=84)

Big Shock Spring
(M/Light Green/9-1.6/L=84)

IS106
-916

@9 &2 (28 N)
Replaces @). (2 pcs.)

1155

Ev Iy R—=2TY VT
(M//X=7)L/10-1.6/L=84)
Big Shock Spring

(M/Purple/10-1.6/L=84)

1S106
-1016

@9 &334 (2fEAN)
Replaces @). (2 pcs.)

1155

210

(#tad)

VA E2
Part Names

NFA4721T)L20%
KANAI FUEL 20%

RA (F—No.&E A%

Quantity
20%=htO38Uw kI
20% nitromethane, 1 gallon

K E il
(Bisd)

3990 | *

Quantity

A =)L (K71 NGP-STRAN) | Q0 3 (5R U v k41 7)

ISHOIW/ \yheel (White/GP-ST/2pcs) | Replaces @0). (5 slits type) 840
71T 2A (FO— '57 17)

ISTO1 | Tjre 2pcs (Narrow type) 2730

MTW | ZZA=FLA1 V7 e 70 @A) [ () €0 D1 D IcfEA

101 | Universal Swing Shaft (2pcs) | Instead of {13+ {09). 3780

MTW | 228=5tv5-Y¢ 70 (F) (1) | @ €10 D1 D IcfER 1890

102 | Universal Center Shatt (F) (1pcs) | Instead of @2+ (D).
MTW | 22/-51E25-3+ 78 /) (1A)] @ €0 fDmo DICHER| 1995
103 | Universal Center Shaft (R) (1pcs)| Instead of

TRio1BK| 21 ¥ 7 (77 7/DBX) TR1043:926382:‘E“/ N 505
Wing (Black/DBX) Use Together TR104 and 92638.

TRI0TW 74 V% (IR74 NDBX/DST)| TR104&£92638& v h THEH 505
Wing (White/DBX/DST)| Use Together TR104 and 92638.

TR104| W/i= 04727ty M DBX)| TRIOIBKWE 92638 b MO | o
Bumper/Wing Stay Set (DBX) | Use Together TR101BK/W and 92638.

90638 | 27 Y 7E> (10A) | TRIMCTRIOBRWE ty b TR,
Snap Pin (10pcs) Use Together TR104 and TR101BK/W.
YINTL—F54Z07 | & xR

92986 | “(/ 7 22k /2\)| Replaces . 420
Soft Brake Lining
(Non asbestos/2pcs)

ARYE NI TYFY 21— (KCa5) | (B) & 2ita
97014 Special Clutch Shoe (KC45) | Replaces (). 1575
BL/R | Spiral Tube Code protection tube.

210

(#tad)

73121

VA E2
Part Names
A=I\=HF472T)L30%
SUPER KANAI FUEL 30%

HA (F—No.E A%

Quantity
kOe2Uw kL
30% nitromethane, 2 liter

30%=

Ln\*’l’ FU EL % FOR JAPANESE MARKET ONLY.
—— ]

K E
(Bisd)

3990

ILZ7hKJv?Y ELCTRIC

% FOR JAPANESE MARKET ONLY.

FHR

IN—Y % AAE e TE A | K Fix IACE2 kN
Part Names Description (BioA) | Fe Part Names Description (FiA)
36203 | T Monitor | Onbeard e emomar| 3990 | 210 | | 72001 | RO L o | & able for 1-12 cole, | 18690
36207 | Thorma Meter min | Mt gt pemaner 1 ] 2940 |(550)| | 72304 | o e St i 3150
| 1555 | (Ot ot | For remanrer 2520 | | | 723t | eR | Ao Eeors supen 14700
72511 mh’zﬁé;ﬁf —4 5040
72551 | iy Grarger.c 14 | ol Clr i 12l | 10290
96174 JARFvyEILY—N ZEE/ A XBHLIEY— 840

38

Noise Cancel Sheet

Receiver noise prevent sheet.




IN—Y %

ey —

P

K E

KX

KFE

Part Names

Description

(i)

N7=ZN797(§77v7)| 18EA

1700BK| Gojor Strap (S/Black) | 18 pcs. 189
EXANT YT (SIEV )| 18EA

1700KP Fluorescent Strap (FP) (S)| 18 pcs. 189
HEZARNTY 7 (S IO-) 18EA

1700KY| Eijorescent Strap (FY) (S)| 18 pcs. 189
HEANZTY T (MEY ) 18EA

1701KP Fluorescent Strap (FP) (M)| 18 pcs. 263
EXANT Y7 MAIO-) | 18BN

1701KY] Fyorescent Strap (FY) (M)| 18 pcs. 263
N7=7r7F (BFvy7fi)| 6f@A

1705 | Color Antenna (White Cap)| 6 pcs. 525
NI=TUTTEREV 5 vy M) | 6ELA

1706 | Color Antenna (Fluorescent Pink Cap) | 6 pcs. 525
N7-7UTT (@R I0-F7y7H) | 6fEA

1707 | Golor Antenna (Fluorescent Yellow Cap)| 6 pcs. 525

1829 | 27 RNy =&YV — | BREAONT 4 1y FoBS 1050
Hobby Shears & Sander | Useful tool for cutting curves.
EZ < L5 — RHOTSEY Ty k7 TN

1876 | Fuel Filter Shuts out dirt from fuel.| 1050
FUI=EypRIYR (3T 2y M)

36218 Damper Pits Stand 735
SPFA7IyI)—<—|RT 1 —DREITICEF

36219 SP Knife Edge Reamer | Tool for making holes on Bodies. 1890

39081 Team KYOSHO 27y i— | AUV FIL ATy H—3HKA 840
Team KYOSHO Sticker | Original stickers 3pcs.

39778 TeamKYOSHO 7—9 27 v Ai—| AU I FIL AT v H—2A 595
Team KYOSHO Works Sticker | Original stickers 2pcs.
TLyyayFeyN=F-y

56410 precigion Camber Gauge 1470
FENIAT+FELYF

80159 Deep Hole Cross Wrench 525
T72ARANT—5— | TZA4RAIIBAULIE

80162 Flywheel Puller Detaching tool for flywheel. 2625
By Ry 7 Z(DX) | ¥4 X/ 542x300x397mm

80460 | pit Box (DX) Size / 542x300x397mm | 16800

FHR
210

—2
(Hiad)

FHR
210

—&
(€7509)

ACCESSORY % FOR JAPANESE MARKET ONLY.
JACEDZE 4 nA 7 A
Part Names Description (Ftar)
o0 P | G|
oot rens gy | S sz o
Tl R
o0 (0o | S e | 0
8515 ronmto|for T s o 1
87611 | Supor Ton Garry Bag_ 5040
87822 I::rrr? }L(YY(?SS}-II-(I)OTanErmn/e\ré;]g B%:E %ﬁrﬁlﬁgnﬁ;ter. 2940
92213 BT 21— 7 (2.4x6x1000mm) Y X / 2.4x6x1000mm 735
Fuel Tube (2.4x6x1000mm) | Size / 2.4x6x1000mm
A B XEX
96172 | 2V AVALNT -2 (16K)| Y UIAVASIAET =R | Lop
Silicone Oil Case (16pcs)| Case for silicone oil.
SO1E2EL] Ol Sicone Tute (Bl Size/ 2.aki000mm | 57
5615359 G St e et Sie /2 t000mm | 573
964228 35 i il ue Bt S0 | A or usting 1050
96641 | 5o Shim sor | ot (e emhi 06,08 | 473
96643 | 57 Shim Ser | st (e emhi 06,08 | 473

39




=V %
Part Names

Quantity

| WA (F—No. & A |k 7Ef

KX

(Biad) |FHE

30901 | Super Power Gieaner_| Gioaner sorey ofcor. | 293 (B6)
96152 ;Iiléo:rig S:/ez; o I?’_:;eﬁs,gi:fboﬂ)fgnﬂer?kjiﬁg 840
s e ] S, | e
96155 | K1OSHOARY £ L7543~ (20ml) | B EEEA DBE(LARER] | 0
KYOSHO %peC|a! Pnrﬂer (220ml) Stlff?nng‘accelfrant of ms}ant qule.
96159 g‘étl\c?‘.ja;dl\‘lziag'v_ ng\/gt?agl?forjo&?ngsacin; &Dmifé;lgﬁrét 1890
96160 | ERp G Sheet (1.0 | Frtody ratrtocana| 2100
96162 | Ring Gaat Groas (39| Toton spovalgrease. | 420
96168 I?Idl/)ffe\olz)ad_er %e%&%gspfriction 1050
9169 A Gleanor O~ | 1000e 840
96175 %iﬁtrg;{ é ré;gg )(1 09g) (?;{a?eﬁg%}e% cﬁontliﬂcic?n of heat. 945

RS

\[o}

AV E2
Part Names

W& (F-No.LAK)
Qty.

Ef
(Bti2)

) i
FHH

mE

No.

AGE2
Part Names

ACNE HA (F—No.& AH) |k 7EM
Part Names Quantity (F23A)
HGI7—7')—F—*4)l| 100cc

96176 | 4G Air Cleaner Oil | 100cc 1470

96178 | DY 751 I (RERE) | X I DBABHIE (1000) | 1,00
Loctite (medium strength)| Screw cement. (10cc)

96179 | AV 271 b (B32E) | RIDIEHHIE (10cC) | |60
Loctite (Strong strength)| Screw cement. (10cc)
Y4IAAY TLyYavA(5-| RF Y v 7B (7.4cc)

96180 | Microlon Precision Oiler | Great fuel bearings (7.4cc) 3150

96181 | X1700Y by 7T K| EELRINA (30cc) 5145
Microlon Top End Glow fuel additive (30cc)
34900y 7y )=y 83z < FAEEH (20g)

96182 Microlon Assembly Lubricant | For metal parts (20g) 3570
HG Y34 Y NJURX | Yaa Y NERETR

96508 | {G Joint Grease Grease for jT)int part. 840

96509 TVIzARNTYVTTVR| TV ART YV ITRT IR 840
Oneway Bearing Grease | For Oneway Bearing Grease
SPRFZ YUY TUEXy R [ RFYVTRROMERZHE

96625 Special Bearing Liquid | Retrieves potentiality of Bearing. 1050

607011 DAF=R7T759=5YA 1L | BREDIYYYAVTT VAR o0

Tornado After Run Qil

For Engine maintenance.

7r 4 )IJ;E/E\ OIL * FOR JAPANESE MARKET ONLY.

KL

FHA
210

—
(#ir)

& (F-No L AFL

Qty.

(B5t32)

TR

ACAVEA

Part Names Qty.

40

WA (F-No.k

M

KE
(Bii2)

)

*EE
FHH

PUENZ ) 1) AVAA )L (600) 1) VAL (2000)
SIL0100] Sjicone Oil (100) SIL0600| Sijicone Ol (600) SIL2000/ Sjicone Ol (2000)
SUAYAA L (150) S VAL (650) SUAYAA L (3000)
SILO1S0| Siicome Ol (150] SILBSY| Siicone Oil (650) SIL3000! Sijicone Ol (3000)
Y1) avA4)L (200) YY) AVAA )L (700) 3U VA4 )L (4000)
SIL0200| Sijicone Oil (200) SILO700| Siicone Oil (700) SIL4000] Sijicone Oil (4000)
DUEPZ L) 3 VA4 )L (800) Y av74 )L (5000)
SIL0250| silicone Oil (250) SILOB0| Silicone Oil (800) 210 [ Siicone Oil (5000)
VAL (300) SUAVAALIL(900) | | ¥V /—H p U 2v#4)L (6000)
SIL0300] Silicone Ol (300) | | 4>//t—F8| & 50 2_11§ SIL0%00) Silicone Oil (900) | | for shocks, 830 = | |SILB000) giicone il (6000)
siLogsol 2V 37l (850) | | for shocks. ool lsiL1o0ol V3 AAL(1000) | | (40cc) BB 1< 7000l 2T IZAATL (7000)
Silicone Qil (350) (40cc) (®t2) Silicone QOil (1000) Silicone QOil (7000)
Y1 av7A )L (400) YUavA4)L(1100) 32244 )L (10000)
SIL0400) silicone Oil (400) SIL1100| Silicone Ol (1100) SILI0000] ilicone Ol (10000)
SUAYAAIL (450) S0 3YA 1)L (1200) SUTYAA L (20000)
SIL0450) Sjlicone Oil (450) SIL1200| Sijicone Oil (1200) SIL0000! iiicone Ol (20000)| | 77 £630 2_11;’
oiLosgq| 2K 37 (500) SiL1300| ¥ Y3~ A4)b (1300) SiLagooo| &34 (30000) | | for diffs. o
Silicone Qil (500) Silicone Qil (1300) Silicone Oil (30000) | | (40cc) (Bt2)
Y1) avA4)L (550) Y74 )L (40000)
SIL0550| Sificone Ol (550) SILA0000| Silicone Oil (40000)
Y2441 (50000)
SILS0000| Sificone Ol (50000)
Y 2>A4)L (60000)
SILB0000| Sificone Ol (60000)
YA (80000)
SILB000! Siiicone Ol (80000)
¥JAv74 )L (100000)
SLI000] Siicone OIl (100000)
SUAVATL (300000) | =
S0 Sicone Ol (300000) %?dﬁs 1 fgs
Y1) 2 #4)L (500000) :
SLS00| Siicone Ol (500000)| ) (40°C)




.ﬁ— \y |\ W,E\ SCREW C NUT etc' * FOR JAPANESE MARKET

i A (&)

H14 X (mm) AH (&)

P4 X (mm)
Size (mm)

Size (mm) QUANTITY

No. QUANTITY

CW FREX *210 HZNHFE X 21 N F vk *210
Round Head Screw (Bt2) Oval Head Screw (Bt2) @ Nut (B50)
L R —
.OXG ® 2.0X ® 2.0X ® 2.0X v
1103 | 3x4 « 3x6 * 3x8 * 3x10 * 3 x12 5 each R — Set Screw () 1172 | 3mm 4mT | 10 each
1104 | 3x14 * 3x16 « 3x18 » 3x20 5 each 1160 | 3x6 * 3x12 * 3x14 * 3x16 3 each gl I IMFYE “((é!%
1105 | 46 * 4x8 * 4x10 » 4x12 5 each 1161 | 3x3 * 3x4 * 3x5 * 3x10 3 each Flanged Nut 2
1106 | 3x22 * 3x24 » 3x26 * 3x28 5 each 1162 | 4x4 + 4x5 * 4x8 « 4x12 3each 1174 | 3mm 10 pcs
1107 | 2.6x25 10 pcs 1163 | 5x4 * 5x5 * 5x6 3 each 1175 | 4mm 10 pes
1108 | 2.6x30 8 pcs 1164 | 5x30  5x40 3 each [@ FaAYFY b~ *210
ﬂ:mm Kt YREZR %210 1165 | 3x20 « 3x25 3each N Nylon Nut (BE2)
Bind Screw (Hir) 1166 | 4x8 10 pcs 1177 | 2.6mm 5 pcs
1110 | 2.6x4 *2.6x6 * 2.6x8 » 2.6x12 5 each 1167 | 4x20 2 pcs 1178 | 3mm 5 pcs
1111 3x4 * 3x6 * 3x8 * 3x10 * 3x12 5 each ﬂ]mmg FIINAYRIVEVITER %420 1179 | 4mm 5 pcs
1112 | 3x14 +3x16 * 3x18 * 3x20 5 each Titanium Bind Self-Tapping Screw ~ (Bti2) 1181 | 5mm 4 pcs
1113 | 4x6 * 4x8 * 4x10 » 4x12 5 each 1301 | 3x8 10 pcs 1183 | 3mm (&) 5 pcs
1114 | 3x22 « 3x25 * 3x28 * 3x30 5 each 1302 | 3x10 10 pcs S5y YA OYFy k%210
1115 4x15 ¢ 4x18 » 4x20 * 4x22 5 each 1303 3x12 10 pcs @I Flanged Nylon Nut (FtaA)
[)mmmm _'FjIL%E\Zd . *(vé;)(\)) 1304 | 3x15 8 pcs 1180 ‘ 4mm ‘ 5 pcs
at Head Screw > FHEYNRAYRER *420 = I F— I H 5
LA S— il L C TR [ rapaticina 25
.oX8 ¢ 2.6X10 ® 2.6X12 ® 2.6X eac X pcs T
1119 | 3x6 + 3x8 * 3x10 = 3x12 5 each 1312 | 3x10 10 pes 122; imz EZ}L’ H; gggz
1120 | 3x14 * 3x16 * 3x18 * 3x20 5 each 1313 | 3x15 10 pcs - -
1121 | 4x8 * 4x10 * 4x15 * 4x20 5 each 1314 | 3x18 8 pcs @I 7RET-AIT b K420
1122 | 3x22 « 3x24 * 3x26 * 3x28 5 each 75 55590 IER %420 Flefnged Steel Color Nylon Nut (Ftir)
1123 | 3x30 * 3x32 * 3x34 * 3x35 5 each m Titanium Flat Head Self Tapping Screw (Bt2) 1359 [ 4mm (F)L—) [ 8pcs
1168 4x12 10 pcs 1321 3x8 10 pcs 1360 ‘ 4mm (L/‘V }‘) ‘ 8 pcs
1197 | 4x6 10 pcs 1322 | 3x10 10 pcs IE J_’JI/Ej"fEl‘/T“/ N *315
*rvTIER *210 1323 3x12 10 pcs - Aluminum Nylon Nut (Ft5n)
W Cap Screw (FtiA) 1324 | 3x15 8 pcs 1341 | 4mm (¥)L/X—) 4 pcs
1124 | 2x8+2x10 »2x12 » 2x14 2 each FHUHSTYEUTER 630 1342 4mm(7‘)lz—“) 4 pcs
1125 | 2.6x8 ¢ 2.6x10 * 2.6x12 * 2.6x14 2 each AN Tianium Flat Head Self-Tapping Screw F50) 1343 | 4mm (L v K) 4 pcs
1126 | 3x8 *3x10 * 3x12 * 3x14 2 each 1325 T 4x15 4 pos 1344 | 4mm (;r—)L: ) 4 pcs
1127 | 3x15 * 3x16 * 3x18 * 3x20 2 each 1326 T 2x20 4 pos 1345 | 3mm (&/)L/\-) 5 pcs
1128 | 3x25 « 3x30 * 3x35 * 3x40 2 each 1327 | 4x25 4 pes 1346 | 3mm (7)1,—\) 5 pcs
1129 | 4x10 e« 4x15 » 4x20 2 each F5oTSER 2 1347 | 3mm (L v R) 5 pcs
1130 | 4x25  4x28 * 4x30 2 each Dmmmmmm Titanium Flat Hoad Screw (%g) 1349 | 3mm (2»/\“—) (%) 5 pcs
1131 | 4x35 ¢« 4x40 * 4x45 2 each 1350 | 3mm (7J)L—) (&) 5 pcs
1196 | 2.6x18 4 pcs 1331 | 3x8 10 pes 1351 | 3mm (L v R) G&) 5 pcs
*vy TR *315 1:2:23 gilg 18 Pz: 1863 | 4mm (/JL/X=) 5 pcs
@Emmm Cap Screw (Ht3R) p 1354 | 4mm (F)L—) 5 pcs
1391 ‘ 3x22 ‘ 5 pcs 1334 | 3x15 Ty 8 pcs 1355 | 4amm (L v R) 5 pcs
NN Imm DA %630 Ty —
m z{—o/:ni é;;gelft-'?apping Screw ‘A('é‘!&o) Titanium Flat Head Screw #ti2) @ Washer *(Vélg)
1132 | 2x4 * 2x6 * 2x8 » 2x10 5 each 1335 | 4x6 8 pcs 1185 | 2mm ¢ 2.6mm * 3mm 10 each
1133 | 2.6x6 * 2.6x8 * 2.6x10 * 2.6x12 5 each 1336 | 4x10 6 pcs 1186 | 4mm * 5mm 10 each
1134 | 3x6 * 3x8 * 3x10 * 3x12 * 3x14 5 each 1337 | 4x15 5 pes 1189 | 26x7x05 10 pcs
1135 | 3x15 * 3x16 * 3x18 * 3x20 5 each 1338 | 4x20 4 pes 1190 | 7x11x05°7 x 11 x 1 3 each
1136 | 3x25 e« 3x30 * 3x35 5 each FHVERRIVAY TR #5525 N
1137 | 2.6x14+2.6x15+2.6x16 *2.6x18| 5 each Cmmm Titanium Socket Screw ®t2) @ V?,aé;f *{%ﬁ)
NAYRGYEVTEX %210 1361 | 3x8 8 pes 1188 | 3x10x1 10 pes
ﬂm Bind Self-Tapping Screw (BtsA) 1362 | 3x10 8 pcs 96651] 12x 15 x05 10 pos
1140 | 2.6x6 *2.6x8  2.6x10 * 2.6x12 5 each 1363 | 3x12 8 pcs ey *
1141 | 3x6 * 3x8 * 3x10 * 3x12 * 3x14 5 each 1364 | 3x15 8 pcs @ E-ios (;,52)
1142 | 3x15 « 3x16 * 3x18 * 3x20 5 each 1365 | 3x6 8 pcs
1143 | 4x10+4x15+4x18 5 each FHIVERYIANY I X *525 1380 | E15 19 pos
m YIIYEYTER *210 [)mmm Titanium Socket F/H Screw  (F3A) 1381 | E2.0 10 pcs
Flat Head Self-Tapping Screw  (8iA) 1371 | 3@ 8 pos 1382 | E2.5 10 pcs
1147 | 2.6x6 * 2.6x8 * 2.6x10 » 2.6x12 5 each 1372 310 B oos 1383 | E3.0 10 pes
1148 | 3x6 *3x8 * 3x10 * 3x12 * 3x14 5 each 1373 a2 s P 1384 | E4.0 10 pes
1149 | 315« 3x16 * 3x18 » 3x20 5 each AT e 1385 | E5.0 10 pes
1150 | 4x15 * 4x20  4x25 5 each pes 1386 | E6.0 10 pcs
1375 | 3x6 8 pcs 1387 | E7.0 6 pcs
1151 | 4x8 * 4x12 5 each — N
Ry Ay I ZER *315 [)mmm ;T?Q /daHZthZr w *315 1390 | E10.0 6 pos
(hmmmm Button Hex Screw (Bi51) at Head Hex Scre (Bisr) B N .
1376 | 3x6 10 pes :zt:aasaé@fcuﬂwtz\ F I\éft;
1366 | 3x6 10 pes T1——iERE) CHEBHVADEL LI,
1367 | 3x8 10 pos 1377 | 3x8 10 pcs
1368 | ax10 10 pos 1378 | 3x10 10 pcs
1370 | 3x12 10 pos 1379 | 3x5 10 pcs
1388 | 3x15 10 pos 1392 | 3x15 10 pcs
1389 | 3x18 10 pcs 1393 | 3x18 10 pcs
1395 | 3x25 5 pcs [)mmmmm YIANYIRER *420
R~y 5 ZE R *420 Flat Head Hex Screw (Ft5A)
(I]N\\\WW Button Hex Screw ®ir) 1396 | 4x10 10 pcs
1369 | 2.6x5 | 10pcs 1397 | 4x12 10 pcs
E]lmmm TIVIFERr Y TER *210 1398 | 4x15 10 pcs
Flanged Cap Screw (Ftr) 1399 | 4x18 6 pcs
1153 | 3x6 * 3x8 * 3x10 2 each
1154 | 4x8 e 4x10*4x12 2 each

41



THE FINEST RADIO CONTROL MODELS

RER—LR—=Y
www.kyosho.com

REHRA R

— T243-0034 #F)I|EEARTMF153
[ XD EEOREBRERRL T @ — - HAEEEE 046-229-4115

RLIR/CEELHFELSS, | BEVWATIR  BBR~2BHRE%ERR<)10 1 00~18 : 00
ss200806-1  PRINTED IN CHINA




